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W E %5 (Report No.): WTF22H02025974X2C H #l(Date): 2022/3/19 TH(Page): 10f19

ZAL AL WL IEZR B0 A PR 2 7]

Applicant: Zhejiang Zhengtai Electric Co., Ltd.
BT b - WL RE AL A G IER T E X IERE 1 5
Address: No. 1, Zhengtai Road, Zhengtai Industrial Park, Beibaixiang Town, Yueqing City, Zhejiang Province

F£ 15 B (Sample Information):

FE i % FR(Sample Name): /NRU KT % 45 (Mliniature circuit breaker)

¥ i %45 (Sample Model): NB1-63

ZF6 H #(Sample Received Date):  2022/2/25

¥ H i (Testing Period): 2022/2/25 - 2022/3/11

I 2 3R (Test Requested): %58 (Conclusion)

R P R, S HR K RoHS 154 2011/65/BU K HAZ1T 54 BU 2015/863&%5 P BR1E,
XIRE i IR (Pb) #8(Cd)s ZR(Hg)s 7STTES(Cr(VI). ZIREXZK(PBBs). % IR K[k
(PBDEs). 4B —HE —1E THE(DBP). 48K —H R T FES(BBP). 4K —HR —(2-43%
CU)EE(DEHP). 487 —HIR — 7 T B8(DIBP) I & & 11T ¥ 1IE(As specified by client, to
verify the Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent Chromium(Cr(V1)), E ¥4 (PASS)
Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl Ethers(PBDEs), Dibutyl
phthalate(DBP), Butylbenzyl phthalate(BBP), Di-(2-ethylhexyl) Phthalate(DEHP),
Di-iso-butyl phthalate (DIBP) content in the sample with reference to EU RoHS Directive
2011/65/EU and its amendment Directive EU 2015/863&Client’s Limit.).

2 ESEIN
Signed for and on behalf of HCT

% 8] Michael Huang

b (e 2 oa ]
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¥ & [t B (The photo of the sample)

VY L K
HARARAR

RET AL B ¥ 5

i iE A 1. AR A G, AP A RAIERER.
iyin Road, ‘(m\hulg(nmmunn\

The result(s) in no CMA logo report shall only be used for client’s scientific
ch and development, ete..and just for internal reference, does not prove to society

n(s) was (were) currently not applying for CNAS acereditation .

Service Tel: 400-0066-989 Fax: 0755-89594380

internal quality \.011[“)[ product r
The in CNAS logo report means that the test i
Tel: 0755-84616666

ggang Street, [on&m [)H\HLL %huvhux (Jnu
Web: www.hct-test.com
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R E SRS (Report No.): WTF22H02025974X2C H#(Date): 2022/3/19 T H(Page): 30f19
R 25 B (Test Result(s)):
ED-XRF %
3 . ‘ T B P O ok
5 FE R i 5 § . (Received £
- (ED-XRF (Chemical
(No.) (Sample Description) (Test Item(s)) Sample(s) (Note)
Test Result(s))| Test Result(s))
Date)
1) (2)
Pb BL
Blue, black Cd BL -
W, A BN inted light H BL
3-1 N ﬂf prmec 18 < 2022-2-25 o
IKEIBIEAME | gray plastic Cr(VI) BL
shell PBBs IN N.D.
PBDEs IN N.D.
Pb BL
Cd BL - [7](Same)
o Blue plasti H BL WTF22H020
3-2 | AR R e praste s 2022-2-25
button Cr(VI) BL 25969X1C,
PBBs IN N.D. 1-3
PBDEs IN N.D.
Pb BL
cd BL (S
Dark blue (Same)
R B o Hg BL WTF22H020
33 plastic clip 2022-2-25
T RHD) Cr(VI) BL 25969X1C,
(bottom)
PBBs BL 1-4
PBDEs BL
Pb BL
Cd BL - [7](Same)
Gold tal H BL WTF22H020
34 |Gt bBEET| s 2022-2-25
rivet Cr(VI) BL 25969X1C,
PBBs 1-5
PBDEs
T t Pb BL - [7](Same)
N ransparen
3-5 | IEPHAIL .p . cd BL 2022-2-25 22H020
plastic ring >
Hg BL

TR

BARARAH

's scientific
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R E SRS (Report No.): WTF22H02025974X2C H#(Date): 2022/3/19 T H(Page): 40f19
ED-XRF %
i} . ‘ pusER | Ramm | eKER
5 FE R i 5 § . (Received £
A (ED-XRF (Chemical
(No.) (Sample Description) (Test Item(s)) Sample(s) (Note)
Test Result(s))| Test Result(s))
Date)
) (2)
Cr(VI) BL 1-49
PBBs BL ---
PBDEs BL ---
Pb BL —
Cd BL - [F](Same)
3 White plasti H BL --- WTF22H020
3-6 | HEERR e pase d 2022-2-25
block Cr(VI) BL 25969X1C,
PBBs BL - 1-31
PBDEs BL ---
Pb BL ---
Cd BL - [F](Same)
) H BL --- WTF22H020
3-7 KEIER Cream plastic s 2022-2-25
Cr(VI) BL - 25969X1C,
PBBs BL 1-51
PBDEs BL ---
Pb BL ---
G inted Cd & - 7] (Same)
GENLT g | o P Hg BL WTF22H020
3-8 red plastic 2022-2-25
N Cr(VI) BL 25969X1C,
block
PBBs IN N.D. 1-52
PBDEs IN N.D.
Pb BL —
Cd BL ---
N Dark b H BL —
3.9 | Wk | o s 2022-2-25 .
plastic Cr(VI) BL —
PBBs BL
PBDEs BL
3-10 | MEZREYERL | Dark green Pb BL
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R E SRS (Report No.): WTF22H02025974X2C H#(Date): 2022/3/19 T H(Page): 50f19
ED-XRF %
i} . ‘ pwER | g |ToEXKEE
5 FE R i 5 § . (Received £
TN, (ED-XRF (Chemical
(No.) (Sample Description) (Test Item(s)) Sample(s) (Note)
Test Result(s))| Test Result(s))
Date)
) (2)
plastic Cd BL - WTF22H020
Hg BL A_ 25969X1C,
Cr(VI) BL 1-54
PBBs BL ---
PBDEs BL ---
Pb BL -
Cd BL - [A](Same)
. Pale blue metal H BL --- WTF22H020
3-11 R BE \ 2 2022-2-25
sheet Cr(VI) BL — 25969X1C,
PBBs 1-6
PBDEs - —
Pb BL -
Cd BL ~ [7](Same)
. . Translucent H BL --- WTF22H020
3-12 | BB o s 2022-2-25
plastic sheet Cr(VI) BL — 25969X1C,
PBBs BL 1-56
PBDEs BL ---
Pb BL -
Cd BL - [A](Same)
. H BL --- WTF22H020
3-13 | KIEEIEEML | Beige plastic . 2022-2-25
Cr(VI) BL - 25969X1C,
PBBs BL 1-22
PBDEs BL ---
Pb BL -
- cd BL . [7](Same)
IR W5 .4 )& 12 | Pale blue metal WTF22H020
3-14 Hg BL --- 2022-2-25
2z screw 25969X1C,
Cr(VI) BL -
PBBs

's scientific
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R E SRS (Report No.): WTF22H02025974X2C H#(Date): 2022/3/19 T H(Page): 60f19
ED-XRF %
i} . ‘ pusER | Ramm | eKER
5 FE R i 5 § . (Received £
A (ED-XRF (Chemical
(No.) (Sample Description) (Test Item(s)) Sample(s) (Note)
Test Result(s))| Test Result(s))
Date)
) (2)
PBDEs - —
Pb BL ---
Cd BL - [ (Same)
315 KRR 42 )& |Iridescent silver Hg BL 2029295 WTF22H020
2R} metal nut Cr(VI) IN N.D. 25969X1C,
PBBs 1-7
PBDEs
Pb BL ---
Cd BL - [ (Same)
Sil tal H BL --- WTF22H020
N R 4 J A 5 1.Ver me. a g 2002225
i thick spring Cr(VI) BL — 25969X1C,
PBBs 1-37
PBDEs
Pb BL —
Cd BL - [ (Same)
SJEMT | Sil tal H BL --- WTF22H020
317 %E@j‘zi% g 1.Ver m'e a g 2022225
i thin spring Cr(VI) BL — 25969X1C,
PBBs 1-37
PBDEs - >
Pb BL ---
Cd BL - [ (Same)
Sil tal H BL --- WTF22H020
3.qg | REEREIR Silver meta s 2022-2-25
i long spring Cr(VI) BL — 25969X1C,
PBBs 1-37
PBDEs
Pb BL ---
Silver metal
3-19 | 4R Jm H . cd BL
thick shaft

's scientific
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R E SRS (Report No.): WTF22H02025974X2C H#(Date): 2022/3/19 T H(Page): 7of19

ED-XRF %
3 . ‘ T B P O ok
5 FE R i 5 § . (Received £
N, (ED-XRF (Chemical
(No.) (Sample Description) (Test Item(s)) Sample(s) (Note)
Test Result(s))| Test Result(s))
Date)
1) (2)
Cr(VI) BL 1-37
PBBs
PBDEs
Pb BL
Cd BL - [7](Same)
Silver metal Hg BL - WTF22H020
3-20 | R4 Al 2022-2-25
thin shaft Cr(VI) BL 25969X1C,
PBBs 1-37
PBDEs
Pb BL
Cd BL - [7](Same)
HAMEE Sil hit H BL WTF22H020
3 |RAGERHL Silver white £ 2022-2-25
¥ metal thick clip|  Cr(VI) IN N.D 25969X1C,
PBBs 1-25
PBDEs
Pb BL
Cd BL - [7](Same)
WAt Eg | Sil hit H BL WTF22H020
3o | RAGEEAL) Silver white £ 2022-2-25
¥ metal thin clip Cr(VI) IN N.D 25969X1C,
PBBs 1-25
PBDEs
Pb BL
Cd BL - [7](Same)
Pale blue metal Hg BL - WTF22H020
3-23 | REAEEA 2022-2-25
o sheet Cr(VI) BL 25969X1C,
PBBs 1-6
PBDEs
3-24 [ fROEJEIEZ | Silver metal Pb BL -
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R E SRS (Report No.): WTF22H02025974X2C H#(Date): 2022/3/19 T H(Page): 80of19
ED-XRF %
i} . ‘ pwER | g |ToEXKEE
5 FE R i 5 § . (Received £
TN (ED-XRF (Chemical
(No.) (Sample Description) (Test Item(s)) Sample(s) (Note)
Test Result(s))| Test Result(s))
Date)
) (2)
ERARER screw with Cd BL - WTF22H020
black plating Hg BL A_ 25969X1C,
Cr(VI) IN N.D. 1-67
PBBs - -
PBDEs - -
Pb BL -—-
Cd BL - [7](Same)
Gold tal H BL - WTF22H020
325 | tadmIgE | o 2 2022-2-25
nut Cr(VI) BL - 25969X1C,
PBBs 1-5
PBDEs - —
Pb BL -—-
Cd BL ~ [7](Same)
R (4 JR B | Pale bl tal H BL WTF22H020
396 R4 JE L | Pale blue meta g 2052.9.25
(B block (short) Cr(VI) BL 25969X1C,
PBBs 1-6
PBDEs -—- -
Pb BL -—-
Cd BL '" [7](Same)
IR (4 JR B | Pale bl tal H BL WTF22H020
397 R4 JB L | Pale blue meta g 2092905
x> block (long) Cr(VI) BL — 25969X1C,
PBBs 1-6
PBDEs - —
Pb BL -—-
cd BL . [7](Same)
... | Transl t WTF22H020
308 | EmmmpgE | Hg BL 2022-2-25
plastic stopper 25969X1C,
Cr(VI) BL -

's scientific
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ED-XRF %
i} . ‘ pwER | g |ToEXKEE
5 FE R i 5 § . (Received £
"N (ED-XRF (Chemical
(No.) (Sample Description) (Test Item(s)) Sample(s) (Note)
Test Result(s))| Test Result(s))
Date)
) (2)
PBDEs BL -
Pb BL ---
Cd BL - [ (Same)
. White plastic H BL - WTF22H020
329 | HOBKRE P s 2022-2-25
cap Cr(VI) BL - 25969X1C,
PBBs BL 1-31
PBDEs BL -
Pb BL -
Cd BL - [ (Same)
: | Sil hit H BL --- WTF22H020
330 | RHERIRA Silver white s 2022-2-25
i metal spring Cr(VI) IN N.D 25969X1C,
PBBs 1-25
PBDEs
Pb BL —
Cd BL - [ (Same)
i 4 JEm Ak | C tal H BL WTF22H020
3-31 e oppermeta £ 2022-2-25
i short contact Cr(VI) BL - 25969X1C,
PBBs 1-10
PBDEs
Pb BL -
Silver whit o oL Fl(Same)
ilver white
RE e/ e Hg BL WTF22H020
3-32 metal small 2022-2-25
fik Cr(VI) IN N.D 25969X1C,
contact
PBBs 1-25
PBDEs
Pb BL -
. Red copper
3-33 | ZLA (B AL 4L bPe cd BL
enameled wire
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H #i(Date): 2022/3/19
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ED-XRF %
i} . ‘ pwER | g |ToEXKEE
5 FE R i 5 § . (Received £
N, (ED-XRF (Chemical
(No.) (Sample Description) (Test Item(s)) Sample(s) (Note)
Test Result(s))| Test Result(s))
Date)
) (2)
Cr(VI) BL --- 1-19
PBBs BL ---
PBDEs BL I
Pb BL ---
Sil hit Cd BL o [7](Same)
ilver white
WAOEEKR , Hg BL WTF22H020
3-34 metal big 2022-2-25
fik Cr(VI) IN N.D 25969X1C,
contact
PBBs 1-25
PBDEs
Pb BL ---
Cd BL - [7](Same)
g RK k| C tal H BL WTF22H020
335 il t6 42 8 K fith | Copper meta g 202225
2l long contact Cr(VI) BL 74 25969X1C,
PBBs 1-10
PBDEs
Pb BL ---
Black printed < £ Fl(Same)
EUREAR (g | o Hg BL WTF22H020
3-36 dark silver 2022-2-25
J& A Cr(VI) BL 25969X1C,
metal sheet
PBBs 1-78
PBDEs
Pb BL ---
Sil hit Cd BL o [7](Same)
HEGeRE Hg BL WTF22H020
3-37 metal connector 2022-2-25
BhH Cr(VI) IN N.D 25969X1C,
sheet
PBBs 1-25
PBDEs
3-38 |RAMEEEF | Silver white Pb BL -
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R E SRS (Report No.): WTF22H02025974X2C H#(Date): 2022/3/19 T H(Page): 110f19

ED-XRF %
i} . ‘ pwER | g |ToEXKEE
5 FE R i 5 § . (Received £
TN, (ED-XRF (Chemical
(No.) (Sample Description) (Test Item(s)) Sample(s) (Note)
Test Result(s))| Test Result(s))
Date)
) (2)
fik Ay metal middle Cd BL WTF22H020
contact Hg BL A 25969X1C,
Cr(VI) IN N.D 1-25
PBBs --- ---
PBDEs - —
Pb BL -
Cd BL - [7](Same)
Copper metal H BL --- WTF22H020
3-39 | WGBSR PR s 2022-2-25
wire Cr(VI) BL — 25969X1C,
PBBs 1-10
PBDEs --- ---
Pb BL -
Cd BL ~ [7](Same)
Silver white H BL - WTF22H020
3-40 | HRAGEEK ki ¢ 2022-2-25
metal strip Cr(VI) IN N.D 25969X1C,
PBBs 1-25
PBDEs - —
Pb BL -
Cd BL ---
, . Pale golden H BL -
3-41 | REGBRBER 8 = 2022-2-25 .
mica flakes Cr(VI) BL —
PBBs BL ---
PBDEs BL —

b (e 2 oa ]
HARFIRAF
wEEMAE
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R E SRS (Report No.): WTF22H02025974X2C H#(Date): 2022/3/19 T H(Page): 120f19
H
‘ ‘ fR I e I
5 AR ioR | . (Received £F
£ . (Chemical Test Result(s))
(No.) (Sample Description) (Test Item(s)) @ Sample(s) (Note)
Date)
Blue, black DBP N.D.
Wi th, BN | printed light BBP N.D.
3-1 . : 2022-2-25 .
IKEEIBIE AN | gray plastic DEHP N.D.
shell DIBP N.D.
DBP N.D. Ia(Same)
. Blue plastic BBP N.D. WTF22H02
3-2 | M 0 R 2022-2-25
- button DEHP N.D. 025969X1C,
DIBP N.D. 1-3
DBP N.D. IEJ(Same)
- . Dark blue
ASLRER ) S o BBP N.D. WTF22H02
3-3 N plastic clip 2022-2-25
F(EHR) DEHP N.D. 025969X1C,
(bottom)
DIBP N.D. 1-4
DBP N.D. ﬁ](same)
. . Transparent BBP N.D. WTF22H02
3-5 | IEHHYB IR E _p _ 2022-2-25
plastic ring DEHP N.D. 025969X1C,
DIBP N.D. 1-49
DBP N.D. Ia(Same)
. White plastic BBP N.D. WTF22H02
3-6 | HEIBRE 2022-2-25
block DEHP N.D. 025969X1C,
DIBP N.D. 1-31
DBP N.D. IEJ(Same)
BBP N.D. WTF22H02
3-7 KA IR Cream plastic 2022-2-25
> P DEHP N.D. 025969X1C,
DIBP N.D. 1-51
G - DBP N.D. ﬁ](same)
I | o P BBP N.D. WTF22H02
3-8 red plastic 2022-2-25
H block DEHP N.D. 025969X1C,
ocC
DIBP N.D. e,
< b ~ o,
3-9 | HEEBIEER | Dark brown DBP N.D. Z(ﬁv ST %})

é\; BRAWAE )P
LM
& @

ient’s scientific
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R E SRS (Report No.): WTF22H02025974X2C H#(Date): 2022/3/19 T H(Page): 13 0f 19
H
‘ ‘ (R i I
5 AR ioR | . (Received £F
£ . (Chemical Test Result(s))
(No.) (Sample Description) (Test Item(s)) @ Sample(s) (Note)
Date)
plastic BBP N.D.
DEHP N.D.
DIBP N.D.
DBP N.D. ﬁ](same)
N . Dark green BBP N.D. WTF22H02
3-10 | HESEABK gr, 2022-2-25
plastic DEHP N.D. 025969X1C,
DIBP N.D. 1-54
DBP N.D. Ia(Same)
Translucent BBP N.D. WTF22H02
3-12 | FIEHEBR A 2022-2-25
= plastic sheet | DEHP N.D. 025969X1C,
DIBP N.D. 1-56
DBP N.D. IEJ(Same)
BBP N.D. WTF22H02
3-13 | KK | Beige plastic 2022-2-25
& gep DEHP N.D. 025969X1C,
DIBP N.D. 1-22
DBP N.D. ﬁ](same)
. . Translucent BBP N.D. WTF22H02
3-28 | -iF B YR R 2 o 2022-2-25
plastic stopper DEHP N.D. 025969X1C,
DIBP N.D. 1-71
DBP N.D. Ia(Same)
\ White plastic BBP N.D. WTF22H02
3-29 | AR E P 2022-2-25
cap DEHP N.D. 025969X1C,
DIBP N.D. 1-31
DBP N.D. IEJ(Same)
. Red copper BBP N.D. WTF22H02
3-33 | LAt R R Lk pp. 2022-2-25
enameled wire DEHP N.D. 025969X1C,
DIBP N.D. 1-19
. Pale golden DBP N.D. >
3-41 | om0 2022
mica flakes BBP N.D. :bm ML K

%% HAAWAR ) o
WL
3 <
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R E SRS (Report No.): WTF22H02025974X2C

H #fi(Date): 2022/3/19 T (Page): 140f 19
R W H 3
ol 45 N
5 AR ioR | @#Tﬁﬁi‘] * (Received £F
e (Chemical Test Result(s))
(No.) (Sample Description) (Test Item(s)) 2) Sample(s) (Note)
( Date)
DEHP N.D.
DIBP N.D.
#ZE(Note):

o= FR A M AF it (Actual tested sample)
“[RP=2RIN %A i 5 LR A AR SO RIR T, R

("Same" = It means that the sample and the actual tested sample are of the same material and have not been tested.)

MR P SRR, AR F A S GERALD i L 3R

(According to the client’s declarations, see the above table for the list of samples (parts) of the same material.)
AR AR S S 5 WTF22H02025974X1C I#R % -

(This report replaces the report which report No. is WTF22H02025974X1C.)

b (e 2 oa ]
HARFIRAF
wEEME
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R E SRS (Report No.): WTF22H02025974X2C H#(Date): 2022/3/19 T H(Page): 150f19

48 (Remark):

(1): ED-XRF £ ll(ED-XRF test):

(a) X FFR A PBBs/PBDEs, ED-XRF 25 R4 Br & &; X TFRAYR Cr(VI), ED-XRF 45 R BRI
#& & Cr & & (For the restricted substances PBBs/PBDEs, the ED-XRF results show the total Br content; for the
restricted substance Cr(VI), the ED-XRF results show the total Cr content.).

(b) ED-XRF Jif3 HR &5 1 RAEYI G 0%, 4 f ED-XRF 45 i IEC 62321-3-1:2013 FrfilE (& mia e, 2
WO FH B RS Hff ) A S R 5 v U B i (Results were obtained by ED-XRF for primary screening, and further

chemical testing are recommended to be performed, if the concentration exceeds the below warning value

according to IEC 62321-3-1:2013.). FAA7(Unit): mg/kg
JLER RaW &R B Mk
(Elements) (Polymers) (Metals) (Composite material)
Cd BL<(50-36)<X<(90+36)<OL BL<(50-30)<X<(90+30)<OL LOD<X<(90+30)<OL
Pb BL<(400-36)<X<(800+35)<OL BL<(400-36)<X<(800+30)<OL BL<(300-36)<X<(900+35)<OL

Hg BL<(400-30)<X<(800+36) <OL | BL<(400-36)<X<(800+3c)<OL | BL<(300-36)<X<(900+3c)<OL

Br BL<(200-30)<X BL<(150-30)<X

Cr BL<(400-30)<X BL<(400-30)<X BL<(300-30)<X

(c) BL=ED-XRF 73 #1{& T FR{& (Below Limit by ED-XRF analysis), LOD=A ! B2 (The limit of detection)
OL=ED-XRF 73 #7& T FR{E(Over Limit by ED-XRF analysis), IN=A#f € (Inconclusive)
- =M 2 (Not regulated), X=75Z i — LK ll(need further chemical analysis)

(X FEEME, ED-XRF ik &6 0 7o 2 B 43 2088 7] 58 5 4 & SEBR & & 45 [F] (For composite material,the
ED-XRF results may be different to the actual content in the sample.).

b (e 2 oa ]
HARFIRAF
wEEME



\ , AT
;\\_‘____//—;: [E RN

| CNAS &
//,/f_r?\\\\\\ Samgil” CNAS L4136

®

HS

WALTEK

TESTING - CERTIFICATION - INSPECTION

I EFR & (Verification Report)

R E SRS (Report No.): WTF22H02025974X2C

H #i(Date): 2022/3/19

(2): AL2AAS I 2 %% P BRAE (Chemical test and Client’s Limit):
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. . S . & BRE S — MR
R Rl % T ik | o SHET PP
. (Client’s Limit(by weight in
(Test Items) (Test Method) (Test Equipment) | (MDL) .
homogeneous materials))
Pb IEC 62321-5:2013 ICP-OES/AAS 2mg/kg 600mg/kg#
Cd IEC 62321-5:2013 ICP-OES/AAS 2mg/kg 75mg/kg
Hg IEC 62321-4:2013+AMDI1:2017 | ICP-OES 2mg/kg 600mg/kg
& J&(Metal) | IEC 62321-7-1:2015 UV-VIS 0.10pg/cm?
Crevi—2(Metal He 600m/kgh
HE (Others)| IEC 62321-7-2:2017 UV-VIS 8mg/kg
PBBs IEC 62321-6:2015 GC-MS Smg/kg(Each)| 600mg/kg(Sum)
PBDEs IEC 62321-6:2015 GC-MS Smg/kg(Each)| 600mg/kg(Sum)
DBP IEC 62321-8:2017 GC-MS 30mg/kg 600mg/kg
BBP IEC 62321-8:2017 GC-MS 30mg/kg 600mg/kg
DEHP IEC 62321-8:2017 GC-MS 30mg/kg 600mg/kg
DIBP IEC 62321-8:2017 GC-MS 30mg/kg 600mg/kg

(a) PRI EE R RAL: S8 Cr(VI)&pg/em? 5 H YA mg/kg(Unit of Chemical test result: Cr(VI) of
metal:pg/cm? ,Other:mg/kg); pg/cm? (microgram per square centimeter fil o, &~F /5 JE K), 1mg/kg=1ppm=0.0001%,
mg/kg (milligram per kilogram % 5,5 7%.) = ppm (parts per million 5 /343 2), N.D. =AA6 H (& T 777545 H R )(not
detected (less than method detection limit)), MDL=Method Detection Limit /546 HBR, --- =47 H M (Not
Conducted)

#=PVC category power cord<300mg/kg, steel alloy<3200mg/kg, aluminum alloy<3600mg/kg, copper alloy<
36000mg/kg, other material<600mg/kg.

PVC ZEHLJRZE<300mg/kg, W& 4:<3200mg/kg, A 4:<3600mg/keg, 44 4:<36000mg/kg, HAhYkl<600mg/kg.
##=Trivalent chromium surface treatment and hot dip galvanized sheet plating <50mg/kg, electroplating color zinc
surface and electroplating white zinc surface and other chromium-free treatment plating N.D., other materials
<600mg/kg.

RS R T AL BN B AR B = <50mg/kg,  FELRERZ R AR THUMT FL R A B S I DL S AR TR AR AL B R NLD.,  HoAb A
Bl<600mg/kg.
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(b)%:J& 9% )2 T (For corrosion-protected coatings on metals)
a. GRS IIREE T 0.13pg/em? I, #8509 BHTE, IS4 7541 8% (The sample is positive for Cr(VI) if the Cr(VI)
concentration is greater than 0.13pg/cm?. The sample coating is considered to contain Cr(VI));
b. NS IR 9 N.D.(IK T 0.10pg/em? Y, #F 5t 9 I, BIARAS U2 7S 4 4% (The sample is negative for Cr(VI)
if Cr(VI) is N.D. (concentration less than 0.10ug/cm?). Thecoating is considered a non-Cr(VI) based coating);
c. HANMEEHIRES T 0.10pg/em? 5 0. 13ug/cm Z A, Tovk E A 2 S R SR
[RIAS R AN AR RO AE it 3R THI 22 57 1] g 2 52 Ml 72 45 2 (The result between 0.10pg/cm? and 0.13pg/cm? is considered
to be inconclusive -unavoidable coating variations may influence the determination);
T ARFRFARE ity B A7l 2 AN A 7 E T, R RS AN RS 0 235 SRAN B ARRAS I IS A i 25 7N U B IR S
(Information on storage conditions and production date of the tested sample is unavailable and thus Cr(VI) results
represent status of the sample at the time of testing.).

(3) WA B AR R B AE b 12E AT 0 3% S Ak 224 (Screening and chemical tests were performed for the samples
indicated by the photo in this report.).
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% 4> Bt B (The photo of Disassembly)
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75 ] (Statement):
D R S N E W eV
This report is considered invalid without approved signature and special seal;
2. ZFRRRALL KL, FERAORE S S R EIE T IR, BRI RO SR T, HCT RAZSEH A Sk,
The Applicant name and Address, the sample(s) and sample information was/were provided by the applicant who
should be responsible for the authenticity which HCT hasn’t verified,
30 AHRAE AN g5 SR AR S MR 5 17 T
The result(s) shown in this report refer(s) only to the sample(s) tested,
4. RLHCT B, AFEHDZH AR
Without written approval of HCT, this report can’t be reproduced except in full.

***Tﬁ%?ﬁ?ﬂ@(End)***
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